00000 O 0 O MENU BACK

3679 330A T—kF Seat

- No.6560259 S

| o

| |

[ x ||||

;,. T _,-/ 1l

N ,
/ > |

A
4 -ﬁ_g\
5—
6 -
5—8g
6/
N
R HBeES BB B iU " R E i =
#
4
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 5310 3551 000 |-+ SEAT 1 D |No.6560260 — No.6560315
1 | 3679 3301 000 |-+ SEAT 1 D |No.6560316 —
4 | K710 0108 020 |F#&' Vb BOLT 2 |M8%20(7T) D |No.6560260 — No.6560315
4 | K710 0108 020 |F#" Lk BOLT 6 |M8*20(7T) D |No.6560316 —
5 | 0350 0140 818 [PW WASHER 2 |8%18%1.6 D [No0.6560260 —
6 | A3510108 002 Jutyk NUT 2 |M8 D |No.6560260 —
7 | 36113403 000 [y va'A RUBBER 1 - No.6560259
7 | 3611 3403 000 |y’ L RUBBER 2 D |No.6560260 —
8 | 3679 3311 001 |7'F7yhk BRACKET 1 D |No.6560260 —
9 | A1100110 025 | ILb BOLT 1 |M10%25
10 | A301 0110 003 [+vk NUT 1 |M10(3%&)
11 | 3679 3325 000 {7°L—b PLATE 1 D [No0.6560316 — L
12 | 3679 3326 000 |7°L—F PLATE 1 D |No.6560316 — R
91 | 3712 3501 000 |—F Assy SEAT 1 - No.6560259
92 | 3679 3303 000 |7°Fvh BRACKET 1 - No.6560259
93 | K110 0108 016 |Fik Ik BOLT 4 |M8x16(4T) - No.6560259
94 | A114 0110 090 | Jbb BOLT 1 |M10%90%26 - No.6560259
95 | 0350 0141 022 |PW WASHER 1 [10%x22x1.6 - No.6560259
96 | A351 0110 002 |UFyh NUT 1 [m10 - No.6560259
98 | 3679 3311 000 |7°F7vh BRACKET 1 - No.6560259

BE813D —18— 2020/April



	MENU BACK: 


